The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.



SERIES

DFES
GenSet

Parts

Catalog

12-80

(SPEC A-C)

Printed «~ {J G A

960-0223

Al



GENERAL INFORMATION

INSTRUCTIONS FOR ORDERING REPAIR PARTS

For parts or service, contact the deaier from whom you purchased this equipment or refer to your Nearest
Authornized Onan Parts and Service Center.

To avoid errors or delay in filling your parts order, please furnish ali intormation requested.
Aiways refer to the namepiate on your unit,

1. Always give the MODEL, SPEC NO and SERIAL NO

™ T
e

S

MODEL AND SPEC NO.

SERIAL NO.

o109

For handy reference. insert "YOUR"
namepiate information in the spaces above.

2. Do not order by reference number; always use part number and description.

3. Give the part number, description and quantity needed of each item. If an older part cannot be identified,
return the part prepaid to your dealer or nearest Onan Parts and Service Center. Print your name and address
plainly on the package. Write a letter to the same address stating the reason for returning the part.

4. State detinite shipping instructions. Any claim for loss or damage to your unit in transit shou!d be tiled
promptiy against the transportation company making the delivery. Shipments are complete unless the
packing list indicates items are back crdered.

Prices are purposely omitted from this Parts Catalog due to the contfusion resuiting from fluctuating costs, import
duties, sales taxes, exchange rates, etc.

For current parts prices, consult your Onan Dealer, Distributor or Parts and Service Center.

“En esta lista de partes l0s precios se omiten de proposito, ya que bastante confuscion resulto de fluctuaciones de
los precios, derechos aduanales, impuestos de venta, cambics extrajeros, etc.”

Consiga los precios vigentes de su distribuidor de productos "ONAN."

Std. 436

A2



INDEX

LOCATION
GENERAL INFORMATION ... ... .. e e A2
SETDATATABLE ......... PR ... A4
REPLACEMENT ENGINE ... ... e i A5
EQUIPMENT PARTS SECTION
Air Cleaner .. ... ... f e et et A8
Alternator ............... e e . A7
BUB BB .. ... ... e e e . B8
Chassis ...................coiiiiiirnnieinen e e e B10
Control, Engine (WithOne Fault Light) . .................. ... ... ... A12
Control, Engine (With Five FaultLights) ................................... B4
Control,Generator . ........................ it e B2
Cooling Systein (WithRadiator) ...................... ... ... ... ... A1
Engine Parts, Miscellaneous . . ............... ... ... ..., A8
Generator Assembly ................. . ... e Bé
Governor.........................iiiia AP A10
Housing, Control ................ ............. N . . B1
Housing, Set ... .. ... ... A4
Rotor, Exclter. .......... ... .. B7
OPTIONAL EQUIPMENT SECTION
Cooling System (WithStandpipe) .. ...t C12
Heater, EngineCoolant ......................... e Ca-C11
Mutfier, Exhaust (Housed Sets) ..................... e C3
Tank, Fuel - Day . ......... ... ... Cc2

$80-0233 (DECZMBER 1000)



This parts catalog appiies to the standard generator sets listed below. Any engine parts modified or added by
Onan wili be listed in this catalog and have been assigned Onan part numbers for identification. These modified or
added parts supersede similiar parts listed in the Engine Manufacturer's manuals. Theillustrations are arranged in
groups of related items, and each part or assembly is identified by a reference number. All parts illustrated are
typical, and unless otherwise mentioned, parts are i “terchangeable. These typical illustrations are subject to
change and reflect only the latest replacement parts . rangement. The Right and Left generator set sides are
determined by facing the front end of the engine.

DATA TABLE
ELECTRICAL DATA |
MODEL AND SPEC NO. £ WATTS  VOLTS  HERTZ  WIRE _ PHASE
300.00FS 5DR/ 300,000 | 120/240 80 3
300.0DFS SOR/ 300,000 | 240/480 60 3
300.0DFS 7R/ 300,000 | 220/380 60 3
300.0DFS 9XR/ 300,000 | 347/600 60 3
300.0DFS 17R/ 300,000 3 60 12 3
250.00FS 517R/ 250,000 1 50 12 3

£-Tw spwhénhoun ietter advances (A 1o B. B to C. etc) with manufacturing changes
1 - These sets gre reconnectibie, refer to Specifications (Generator Detaiis) in Operator's Manual for Electrical Data
NOTE: Hertz is & unit of frequency sgqual 10 one cycle per second

NOTICE!

ITEMS REFERENCED AS OPTIONAL INDICATE PART IS FACTORY INSTALLED AND MAY NOT BE APPLI-
CABLE TO ALL MODELS. FOR FIELD CONVERSIONS ADDITIONAL PARTS ARE USUALLY REQUIRED

S5 0223 (DECEMBER 1990;

Ad



REPLACEMENT ENGINE

ONAN PART NO.
*Engine, Repiacemeni
100-1432 1 Engine, Replacement - Begin
Spec B
100-1360 1

Engine, Replacement - Spec A

Includes: Complete Cylinder Block, Fuel Pump,
Governor, Starter, Fan Blade (pusher type), Fan
Belt, Flywheel, Water Pump, Turbocharger, Fuel

Filter, Oil Filter

Excludes: Alternator, Water Temperature Sender,
Oil Pressure Sender, Radiator, Ammeter, Voltage
Regulator, Carburetor, Air Cleaner

*NOTE: This replacement engine is for Onan's Standard Spec 1 generator sets, for all other reter

to the factory for replacement information.

Qr

e

=
‘ CUMMINS ENGINE COMPANY INC
COLUMBUS INDIANA U S A
SBM ENG OTHER
NO. MODEL NO REF NO B
o\ =7
v,

For handy reference, insert “YOUR" name-
plate information in the spaces above.

ENGINE REPLACEMENT PARTS

Allengine replacement parts must be ordered from the engine manufacturer, except those modified or added by
Onan. When ordering engine parts, refer to the manufacturer’'s nameplate and supply the Model, Spec. Serial
numbers and other available information. Retfer to the engine manufacturer’s manuals for your nearest autho-
rized distributor or parts center; or contact the Onan distributor from whom you purchased this set for assistance

in ordering replacement parts.

A5

980-0223 (DECEMBER 1980



AIR CLEANER

S

e

REF.

10

11

12

13

14

PART
NO.

140-1346
140-1347
140-1372

140-1345

503-0748
821-0029

870-0281
800-0032
870-0257
800-0050

870-0281

801-0097

850-0070

Qry.
USED

1
1
i

2
1

N

NN R

A6

PART
DESCRIPTION

Cleaner, Air

Cap. Air Cleaner

Bracket, Air Clsaner
Mounting

Band. Air Cleaner

Hose, Flexidble Air Cleaner
(Order by length 503-0641
Bulk)

Clamp, Hose

Screw. Cap - Locking Head
(3/8-16 x 3/4" Ig)

Nut, Hex - Seif Locking
(3/8-16)

Screw, Cap - Hex Head
(5/16-18 x 1-3/4" ig}

Nut, Hex - Self Locking
(5/16-18)

Screw, Cap - Hex Head -
Air Cleaner Bracket
Mounting (3/8-16 x 1" Ig)

Nut, Hex - Self Locking -
Air Clsaner Bracket
Mounting (3/8-16)

Screw, Cap - Hex Head -
Air Cieaner Bracket
Mounting (5/8-18 x 1-1/4" Ig)

Washer, Lock - Spring -
Air Cleaner Bracket
Mounting (5/8")

980-0223 (OECEMBER 1980}



ALTERNATOR

AEF. PARTY aty. PART
NO. NO. USED DESCRIPTION
1 5110059 1 Bett. Drve
2 800-0028 1 Screw Cap - Hex Hesd
(5/16-18 x 17}
3 526-0022 1 Washer, Fiat (21764 1 x
916" OD x 1716 Thk)
4  850-0045 1 Washer. Lock - Spring (5/16)
5 191-1182 1 Bracket, Adjusting - Alternator
6 800-0090 1 Screw. Cap - Hex Head
(V2-13x 17)
7 850-0060 1 Washer. Lock - Spring (1/27)
8 ] Nut, Hex (5/8-18 NF -2A;
Part of Alternator
9 191078 Puiley - Alternator Drive

1

W0 862-0016 1 NUt, Hex (172-13)

11 850-0060 1 Washer, Lock - Spring (1:27)

12 191-1353 1 Spacer. Sleeve

13 800-0110 1 Screw. Cap - Hex Head
(1213 x 7-1/27)

14 1910688 1 tAlternator - includes Regulator
{Motorola #70D44039804)

15 191.0733 1 tRegulator Voltage - Part of
Alternator

16 800-006° 2 Screw, Cap - Hex Head
{(7716-14 x 3/4")

17 850-0055 2 Washer_ Lock - Spring (7/167)

18 191-1165 2 Spacer. Sieeve

19 191-1164 1 Adapter. Pylley

20 512-0063 1 Pulley

t - Forcomponents contact your nearest Motorola Deater or
Motorola Automotive Products. inc . 9401 W Grand Ave .
Frankhn Park, Hinois 60131

9600223 (DECEMBER 1980)

A7



MISCELLANEOUS ENGINE PARTS

[\ h.
U

RIGHT SIDE

980-0223 (DECEWBER 1980)



REF.
NO.

o ® ~ [0 S A RN

o
- O

]
N

13
14
15
16

17

18

19
a1

22
23
24
28

26
27
28
29
30

N
32
33

34

35
36
ar
a8

PART
NO.

338-0976

156-1282
Wer T T kIS

503-0197

1503-0098
1505-0185

504-0011
505-0100

416-0636
416-0632

416-0639
4760373
'SENDER.
193-0108
193-0247
308-0178

309-0179

508-0117

09-0269 |

3301383

80900349

S508-D015
870-0196
BOO-0007

862-0001
856- 006
B50-0040
813-0102

BS0-0030
320+0240
332-1382
309-0272

SENDER,

193-0108
193-0244
309-0169
505-0763
505-0104

505-0057

501-0216
501-0084
302-0753
302-0750

NEOUS ENGINE PARTS

QTvy, PART
USED DESCRIPTION

WIRING HARNESS - ENGINE

1
1

Standard

Special {NOTE: Use Standard
Wiring Harness and add elec-

trical leads as required for

optional sensors. swiiches per

Gen Set wiring duagram)
Elbow. Exhaust ‘
Clamp. Loop:

AR tHose, Rubber (374 1Y

1
¥

Nipple, Fipe - Halt
(172" NPT x 1-1:2")
Valve. Cock
Nippie. Pipe - Close
{1/2" NPT x 1-1/8"}
Cabie, Battery - Positive
Cabie. Electrical - Starter
ta Ground
Cabte Battery - Negative
Cavie. Jumper

TEMPERATURE - ENGINE COOLANT

1
1
1

1

[P Y

I3 et el R

Specs A
Begin Spec B
1Switch. Thermosiatc - High

Cootant Temperature - Alarm

tSwiteh. Thermostatic - High

Coactant Tempmamm ' Shiut

down

AR | Bushing, Flush -

| tSwitch. Thermostatic - Low
Engine Tempearature

1254V 23‘\'

Screw Tapping - Roundhead

C{#B-3147)

washer insuiatng - Fiber
Nyt inguiated

Screw (Cag - Hex Head

i1 4-20% 1}

Nut Hex (1:4-20:

Wasnar Lock - EiT (147

Wasner Lock - Spring (17473

(M10-32 % 347y

2 washer Lock - Spring (#10)

1

Circuit Braaker
Board. Mounting
+Switeh. Pressore - On

Ot PRESSURE

1

1
1
!
1

t

[ e

Specs A
Begin Spec B
+tSwitch . Pressure - Oi
Cross Pise (187 NPT,
Nipple Pipe - Close
(18 NPT x 14127
Ptug. Pipe - Square Head
t1/8" NPT,
Ltine. Fuel - Flexible (Return)

tine, Fuel - Flexible (Incoming)

+Tang. Drive - Tachometer
+Sender. Tachometer

t - Optional items. used with fault ights or gauges on
Engine Control Pangl

A9

Assembly - Circunt Breaker &
. Terminal {nciudes items 18

Scrow. Marhine - ﬂggﬁjﬂz&"hﬂﬂ

980-0223 (DECEMDER 1900)



GOVERNOR

RAEF. PART QTy. PART

NO. NO. USED DESCRIPTION
1t 338.008% 4 Wriring Hzrness - Governor
2 151.039% Y EControl Umt

{DYNI-1000-2-(- 24

3 151.0441 1 Lever Actuator

4  151.0443 2 Rog Eng

5 151.0442 1 Rod Governor - Tnreaded

6 151-0423 1 fAcCtuator Governor
{DYNC-208.

7 151-0410 1 Pickup, Magnets

8 151-0402 1 Patentiomaeter - Speeg Contro!

£ - Manufactured by Barber-Coiman Company
Fockford. linors
For components or service contact your nearest
Barber-Colman Dealer

900223 (DECEMBER 1980}

A10



OOLING SYSTEM

- ¢ R i

Sy T

m - s ¥ Wmm - ©

i imw_.mm E w?wm ;

wmmm&a“-w .wmmw m.“m =13: wwm*um '
E% HE b
SHEHT HER RIS
FERRR RARAIRRE RREIYTIIVEST TR IU33I8R

=

S TR R S

f L B el L

R e e

TEHEBR TG TR BTE HITE

Ef - 20v 2 «-cnn® 2 cre o ne o on wneal

FHTEIEITEY
¥ 2 322 = %2 QT NRARK

JE - nn o nees:



ONE FAULT LIGHT
CONTROL (ENGINE PORTION)

it paed by i dd
}
5

RPN "

) ~

$95-022) IOECEMBER THG:



12

2
1)

L
"

L3

L

9

2

2
23

24

2%
»
27
Py
>

W G B g%

zm@ms PORTION)

Pamy oYYy &m
bR ? P Erg-ve Qfm
b ZEE ¥ &msaw' iﬂﬁm Cerpepent
:ﬁg* m@ Cover “‘wﬁw%m
‘B K memm
BIZ- 1008 Y X Pate (1T 4
P T 2 4 Pace (B> Ramote
Growne B Aiaer; o0 4
“E TS 1FFMWM mnt:u MAMR TR
o] ) D Pugcw 13-
3 1 200 ?1 & Wgdw 1B Parsate Qo
& Mg
m 2t 3 L & P 1)
; 5 $ Bonispt P’ | igms
W?QM LT O Lopge
ko By ' Seantpee
b W Y t Puwwr. Saarin
ko T ¥ Bl L aomg ¥ ot
g B 2 * S Mg
B A
Wor-vighd 1 Stire- Dompcasmromg
ol ] E )
eroe gt 3 Sorng Relipy HOMSIOw
*SOCKREY RELAY
Xama ¥ Skarer Peshecinor
oM ¥ g SAer-Dwconmect
0008 1 Sokeniad Start
X4 1 My L
A22-0017 f LG, P
Jadndy t L, Fanst
WOOULES e Sovsrate Parts Cataion $RE03M Far Compomenas
SOpr* 1 Stmaura Cranngr
3000984 1 Enging Shutidown
2000083 1 Ervgurw Mcmitor
J00-O0 1 1 Sypem Phug itnchuden Perty
Marieg £}
OO0 1 Overapend Seraie
No.00ne w Searter -Dieconnect
2r.0vee LFuses 114 Ay
GAGE On %M
1930242 ¥ Begin Spec B
1930 1 Soec A
GALGE WATER TEMPERATURE
193-0M5 1 Begin Spec B
160-0108 1 Spec A
300-G08 1 1 Gaugs Ammater T30
193-02%0 2 Begin Spw: B
1930189 2 Spec A
3380718 ! Marraees. Wirkng (Inci o
Party Mared ™)
o I8 ol £ "Houmng Module Termmng
3321276 As Req "Plug. Keyng
3570004 2 "ODoce
3230014 12 Guwde. Moduie
320-0240 1 Breaker Circun 12-5 Amp)

£ - Parsinclhuded in 300-0007 Bypess Plug Module
* - Parnsinciuded in 338-0715 Wining Harness

A13

0071 IDECEMBER 1980



HOUSING

! 23 8 > 623 4
*f - - :1 ‘A' ‘,f" ::»‘- /‘
; ¢ ; ; / /
i H v " }Z e ol P
. =t [ == =
o F =% /7 -
| ¢
| | y
if E
i !
: i
! i
i b
I
| |
-1 e §
"
J j
L }b.r - ?L. -
d . /
‘d“ /
. i
9,20 19
REF. PART Qry. PART
MNO. NO. USED DESCRIPTION
5 405-2229 1 Panel, Top Housing
2 8210014 48 Screw, Cap - Locking Head
(5/16-18 x 1/2" 1g)
3 8700257 60 Nut, Hex - Self Locking
(5/16-18)
4 405-2220 2 Panel, Center
5 405-2011 4 Door, Housing
& 405-2014 8 Panel, Lower
7 405-2227 1 Panel, Rear End
8 405-1880 1 Door, Rear Housing
9 821-0010 20 Screw, Cap - Locking Head
{1/4-20 x 1/2" Ig)
0 870-0212 4 Nut, Hex - Self Locking
(1/4-20)
11 406-0157 1 Handie, Lock
12 406-0089 1 Catch
13 405-1858 2 Panel, Rear Lower
14 405-1856 1 Panel, Lower Rear Housing
15 800-0030 6 Screw, Cap - Hex Head
(5/16-18 x 1-1/4" ig)
16 405-2236 2 Bracket, Panel Mounting (R/H)
17  405-2237 2 Bracket, Panel Mounting (L/H})
18 821-00186 8 Screw, Cap - Locking Head
(5/16-18 x 3/4” Ig)
19 405-2221 2 Panel, Base
20 870-0258 16 Nut, Weld (1/4-20)

Al4



REF.
NO.
1

-0 [ o4 [+ ~ [« 25 BF -8 w N

- —

-
(S8

-y
(4}

-
»

CONTROL HOUSING

’

o Q. 6
\ 7
\\\7
~16
Ve
PART QrTy. PART
NO. USED DESCRIPTION
508-0203 1 Bushing
821-0016 2 Screw, Cap - Locking Head
(5/16-18 x 3/4" Ig)
870-0257 2 Nut, Hex - Self Locking
(5/16-18)
201-3605 1 Housing, Control Box
301-3731 2 Piate, Control Box Side
821-0010 12 Screw, Cap - Locking Head
(1/4-20 x 1/2" 1g)
821-0014 12 Screw, Cap - Locking Head
(5/16-18 x 1/2" Ig)
850-0030 1 Washer, Lock - Spring (#10)
813-0102 i Screw, Machine - Round
Head (#10-32 x 5/8" Ig)
332-0052 2 Ciip, Wire
856-0006 2 Washer, Lock - External/
internal (1/4")
201-3604 1 Shelf, Control Box
870-0281 2 Nut, Hex - Self-Locking
(3/8-16)
821-0029 4 Screw, Cap - Locking Head
(3/8-16 x 3/4" Ig)
234-0489 1 Cover, End Bell

960-0223 (DECEMBER 1980)



CONTROL (AC PORTION)

Y18 dvieadsqd

=l 7 - 8
O "8%.
18 ‘\ ;\ . /’;

965-0223 (DECEMBER 1980)



REF.
NO

AY -

[ X1 A

PART QTY.
NO. USED
301-3158 1

CONTROL (AC PORTION)

- TV % 4
ey

DESCRIPTION
Box, Control

PANEL, CONTROL BOX

301-3342 1
301-3170 1
3370049 1
402-0078 4
508-0001 4
VOLTMETER, AC

302-0421 1
302-0422 1
302-0612 1
302-0423 1
302-0718 1

AMMETER. AC
302-0840
302-0415
302-0414
302-0880
302-0879
METER, FREQUENCY
302-0811 1
302-0810 1
302-0894 1
METER, AUNNING
302-0466 1

- b ol

g
3

o
3
2
3

e

SOR, 8DR, 7R and 9XR Sets
17R and 517R Sets

Strap, Electrical Ground
Dampener, Vikcration
Grommet, Rubber (1-1/18")

SDR Sets (0-300 Voit)

SDR Sets (0-800 Voit)

7R Sets (0-500 Voit)

9XR Sets (0-750 Volt)

17R and 517R Sets (Dual
Scale 0-300/0-600)

508 Sets
8DR, 7R Sets
9XR Sets
17R Sets
517R Sets

50R, BDR and 9XR Sets
7R and 17R Sels
517R Sets

SDR, 8DR, 7R, 8XR and 17R Sets
517R Seis
Switch, Voltage & Ammaeter
Knob
Light, Upper Scale - 517R
and 17R Sets
Light, Lower Scale - 517R
and 17R Sets
Relay, Voltage Selector -
517R and 17R Sets

VONRY o

NO.

15
18

17
18
19

21
22

23
24

25
26
27
28

30
31
32
a3

34

PART QTy, PART
NO. Useo DESCRIPTION
301-3244 1 Bracket, Relay Mounting -
517R and 17R Sets
307-1157 1 Spring, Relay Holddown -
517R and 17R Sets
315-0284 1 Reactor Assembly, Commutator
303-0170 1 Rheostat, Voitage Adjusting
303-0032 Knob, Rheostsi
TRAMSFORMER, VOLTAGE
3140431 1 Begin Spec B
315-0342 1 Spec A
305-0524 1 Bridge, Rectifier

REGULATORBOARD, VOLTAGE

332-1958 1 Besin Spec B

332-1288 1 Spec A

320-0455 1 Breaker, Circuit - 3 Amp

320-0307 1 Lock, Circuit Breaker
Hanslle - Pann State

406-0332 2 Receptacle, Fastener

406-0333 2 Stud, Fastener

408-0334 2 Washaer, Stud Fastener

332-0050 1 Clip, Tinnarman

HARNESS, WIRING(Includu Parts Marked *)
338-0759 1 5DR & 8DR Sets

338-0916 1 7R and 8XR Sets
338-0730 1 15R and 517R Sets
332-07985 1 *‘Block, Terminal (16 Place)
33:2-1280 As Req ‘Terminal, Crimp

350-0556 1 *Resistor (47,000-Ohm, 1/2 Watt)
332-1242 1 Strip, Terminal Block
Markor
3230764 1 *Socket, Relay (17R and 5178
Sets)

* - Parts Included in Wiring Harness Assembly.

B3

960-0223 (DECEMBER 1980)



i -

' 1/

2

{

)

B

w5 B

R 13 ”:,:

Y

FIVE FAULT LIGHT
CONTROL (ENGINE PORTION)

[ tws vome]

! OVERCRANE |

i 10 oiL PRES ||| oveaspeeo |

L fauLY l

A

26
|
™ (rl T i b
\ - A A R
DD
AN H NN
g5 v LY
‘\w ‘ ;ﬂ: 4
~&

. L
>

cu/ AR i e
(Y 70N ) ‘;\i‘ pa.

2o el ed des 39t ATIRIA T
! 24 5
5

. (-]

-] (-]

B4

g

930-0223 (DECEMBER 1980)



FIVE FAULT LIGKT

CONTROL (ENGINE PORTION)
agr, paARY ary, PART
NO. NO USED DESCAIPTION
1 301-3629 1 Panel, Engine Contro!
2  301-382% 1 Bracket, Engine Control
Mounting
3 2301-3588 1 Aack, Module
4  301-2335 Cover, Module Rack
$ *BLOCK, TEﬂMtNAL
332-1008 1 20 Place (21-40}
3320837 2 4 Place (B+, Remote, Ground
4 Aiarm)
332-0009 1 6 Place (53-58)
8 °‘STRIP, TERMINAL BLOCK MARKER
332-1559 1 20 Place (21-40)
332-1239 1 4 Place (B+, Remote, Qround
& Alarmn)
332-1561 1 4 Place (14)
332-1560 1 6 Piace (53-58)
7 308-0002 Switch, Panel Light
8 SWITCH, SELECTOR
308-0220 1 Standard
308-0347 1 Penn State
9 308-0337 1 8witch, Lamp Test
10 308-0001 1 Switch, Reset
11 RELAY
307-1056 1 Start-Disconnect
307-1081 1 Starter Protection
307-1086 1 ignition
12 307-1187 3 Spring, Relay Holddown
13 *SOCKET, RELAY
323-0764 1 Starter Protection
323-0785 2 ignition, Start-Disconnect
14 3070081 1 Solenoid, Start
15  322-0149 1 Holder, Lamp
16 3220017 1 Lamp, Pane!
17  LAMP.FAULT
322-0119 1 Overcrank
3220120 1 Low Oil Pressure
3220121 1 High Engine Temperature
322-0122 1 Low Engine Temperature
322-0123 1 Overspeed
18 MODULES /See Separate Pam Catalog #900-0234 For Components)
300-0977 1 Standard Cranker
300-0954 1 Engine Shutdown
300-0953 1 Engine Monitor
300-0955 1 Remote indicator
300-0987 1 Bypass Piug (includes Parts
Marked £)
300-0857 1 Overspeed Sensor
300-0958 1 Starter-Disconnect
19 321-0168 1 £Fuses (1/4 Amp)
20 GAUGE, OILPRESSURE
193-0243 1 Begin Spec B
193-0194 1 Spec A
21 GAUGE.WATERTEMPERATURE
193-0245 1 Begin Spec B
183-0106 1 Spec A
22 302-0081 1 Gauge, Ammeter (30-0-30)
23 RESISTOR, GAUGE
193-0230 Begin Spec B
193-0189 2 Spec A
24 338-0705 1 Harness, Wiring (Includes
Parts Marked *)
25 332-1271 7 °Housing, Module Terminal
26 332-1276 As Req *Plug, Keying
27 357-0004 2 *Diode
28 323-0814 14 Guide, Module
28 320-G240 1 Breaker, Circuit (12-5 Amp)

£ - Parisinciuded in 300-0987 Bypass Plug Module.
* - Partsinciuded in 338-0705 Wiring Harness.

960-0223 (DECEMBER 1980)

B5



REF.
NO.
1

2
3
4
L)

L -2- R K-

PART
NO.

201-1949

232-2309
205-0103
805-0035
526-0259

$15-0145
232-2317
§10-0106
526-0252

150-1405
850-0060
800-0092

201-1802

ary.
USED

1

-t b -

GENERATOR
NOTE: See ssparate group for bus bar and exciter rotor parts.

PART
DESCRIPTION

Rotor Assembly. Wound

{includes Parts Marked *)

*Disc, Generator Drive

‘Fan, Generator

*Boit, Plate (5/8-11 x 1-1/2")

*Washer, Flat - Stee!
{(11/18" 1D x 1-3/8" OD x
12 Ga)

*Kay. Exciter Rotor

*Spacer, Besring

*Boaring

‘Washer, Fiat - Stee!
{(13/16" 1D x 2-3/8" QD x
5/32” Thk)

*Wheel, Speed Sensor

*Washer, Spring Lock (1/2")

*Screw, Hex Cap - Stee!
{(1/2-13 x 1-1/2")

‘Rotor Assembly, Wound -
Exciter (See Separate
Group tor Components)

STATORASSEMBLY, WOUND (includes Bus Bars)

220-2345
220-2351
220-2447
220-2321
220-1916
220-2139

PP N P G Y

SDR Sets

6DR Sets

7R Sets

9XR Sets

17R Sets

$17R Sets (50 Hertz)

B6

REF.
NO.

15
16

17
18
19

20
21
22

23
24

25
26
27

28
29
30
3N
32

PART

NO.
220-1820

800-0009

850-0040
2110214
800-0005

332-1554
234-0455
800-0008

8820001
520-0780

850-0080
862-0016
800-0092

150-1408
150-1407
866-0011
150-1410
509-0151

QTy,
USED

1

S

Y
L

aal anm Naa

P G R T )

2527

PART
DESCRIPTION

Stator Assembly, Wound -
Exciter

Screw, Hex Cap - Steel
(1/4-20 x 1-1/2")

Washer, Spring Lock (1/4")

Bell. End

Screw, Hex Cap - Steel
{1/4-20 x ¥/4")

Clamp, Loop

Screen, Fan

Screw, Hex Cap - Steel
(1/4-20 x 1-1/4")

Nut, Hex - Steet (1/4-20)

Stud, End Bell Mounting
(172 x 8-1/2")

Washer, Spring Lock (1/2")

Nut, Hex - Steel (1/2-13)

Screw, Hex Cap - Steel
(1/2-13 x 1-1/2")

Sensor, Speed

Bracket, Speed Sensor

Nut, Hex - Stes! (3/4-16)

Cap, Insulator

Seal, 0" Ring

* - Parts included in 201-1949 Rotor Assembly

960-0223 (DECEMBER 1980)



il
¥

4

EXCITER ROTOR

REF.
NO.

3
4
5
8

PARY QaTy. PARY
NO. USED DESCRIPTION
201-1902 1 Rotor Assembly, Exciter

RECTIFIER, DIODE

358-0011 3 Positive
358-0012 3 Negative
850-0040 6 Washer, Spring Lock (1/4")
868-0001 ] Nut, Hex - Stud (1/4-20)
813-0110 4 Screw; Round Head Steel
(#10-32 x 27)
§26-0009 4 Washer, Flat - Stee!
(7/32" 1D x 172" OD x
1/16” Thk)
508-0124 4 Bushing, insutating
508-0156 4 Washer, Insuigting
850-0030 4 Washer, Spring Lock (#10)
870-0053 4 Nut, Hex Steel (#10-32)
SINK, HEAT
363-0049 1 Positive
363-0050 1 Negative
508-0093 2 Grommet, Rubber
332-0050 2 Clip. Wire
305-0526 2 *Suppressor, Voitage (Optional)
363-0054 1 *Heat Sink, Rectifier -
Positive (Optional)
508-0093 2 *Grommet, Rubber (Optional)
363-0055 1 *Heat Sink, Rectifier -

MNegative (Optional)

Parts included in 232-2444 Heat Sink and
Suppressor Assembly

980-0223 (DECEMBER 1980}

B7



BUS BAR

46-47-48-49 $0-51-52-53
27
oy D |
3‘ i i ‘26
4 Py l/m 29
¢ . ] o 14
: - 34-35-36~37
32 29 29 N
s | o | ° o 28
| ‘
33-42-43-44-45 " 54585856
; 7 ____/, I

38-39-40-4

960-0223 (DECEM‘.!ER 1980)



BUS BAR

REP. PART avy. PARTY REF. PART ory. PART
NO. NO. VSED DESCRIPTION NO. NO. UBED DESCRIPTION
-224 Board, tnaulatin
1 TRANSFORMER. CURRENT §$ §§§§§.§ § Bar, Bus 9
302-0547 3 S17R Sets 28 232-2241 11 Ber, Bus
302-0963 3 SDR Sets 20 232-2240 4  Bar,Bus
302-0438 3 6DR Sets 30 232-2238 1 Bracket, Bus Bar
302-0471 3 7R Sets 31 232-2344 32  Spacer, Terminal Connection
302-0608 3 9XR Sets 32 800-0028 4 Scrow, Hex Cap - Steel
302-0878 3 17R Sets (5/16-18 x 1)
2 232-2342 ¢  Bracket, Terminal Board 33 5260115 8  Washer, Fiat - Steel (11/32" ID
Mounting x 11/18” OD x 1/18" Thk)
3 SCREW, MACHINE - ROUND HEAD 34 850-0045 4  Washer, Spring Lock (5/18")
8130100 4 MNM0I2x1/2 g 35 862-0015 4  Nut, Hex - Steel (5/16-18)
813-0103 2 Mo-32 x V4" Ig 38 800-0032 24 Screw, Hex Cap - Steel
4 528-0008 ] Washer, Flat (13/64" 1D x {5/18-18 x 1-3/4")
7/16” OD x 1/32" Thk) 37 526-0115 24 Washer, Fiat - Steel
5 858-0003 8  Washer, Lock - External/ (11/32" 1D x 11/18" OD x
Internal (#10) 1/18" Thk)
8 870-0053 8 Nut, Hex (#10-32) 38 850-0045 24  Washer, Spring Lock (5/18")
7 8150203 1 Screw, Machine - Round 39 862-0015 24 Nut, Hex - Steel (5/16-18)
Head (#10-32 x 7/8" Ig) 40 800-0033 8  Screw, Hex Head - Steel
8 8710010 2 Nut, Hex (#10-32) (5/16-18 x 2')
9 520-0049 ) Washer, Flat (.200” 1D x 41 528-0115 16 Washer, Fiat - Steel (11/32" 1D
7716” OD x 1/32” Thk) x 11/18" OD x 1/18" Thk)
10 31502890 1 Piate, Transformer Mounting 42 850-0045 8  Washer, Spring Lock (5/18")
11 JUMPER, BUS BAR 43 882-0015 8 Nut, Hex - Stee| (5/16-18)
232-2248 ] SDR, 8DR Sets 44  B00-0051 4 Screw, Hex Cap - Steel
232-2582 1 SDR, 6DR Sets {3/8-16 x 1-1/4")
232-2248 ] 7R, 8XR Sets 45 526-0029 8 Washer, Flat - Stes!
232-2248 3 TA Sets (25/84” 10 x 7/8" OD x
232-2248 2 17R, 517 Sets 1/18" Thk)
. 232-2248 3 17R. 517 Sets 46 850-0050 4 Washer, Spring Lock (3/8")
12 STuD 47  862-0003 4  Nut, Hex - Steel (3/6-186)
820-01d2 14 7R. BXR, 517R & 17R Sets - 48  800-0058 8 Screw, Hex Cap - Steei
5/16 x 1-1/4" (3/B-16 x 2-1/27)
520-0142 12 SDR & 6DR Sets - 5/18 x 1-1/4" 49 526-0020 8 Washer, Fiat - Steel
13 232-224% 2 Bracket, Terminal Board (25/64" ID x 7/8" OD x
Mounting 1/16" Thk)
14 232-2237 i Bracket, Bus Bar Support 50 850-0050 8 Washer, Spring Lock (3/8")
15 232-2245 1 Board, Insulating - Bus Bar 51 862-0003 4 Nut, Hax - Steei (3/8-16 x 1)
16 232-2387 4  Bracket, Bus Bar 52  800-0050 2 Screw, Hex Head - Steel
17 800-0051 4 Screw, Hax Cap - Steel (3/8-16 x 1)
(3/8-16 x 1-1/4") 53 850-0050 2  Washer, Spring Lock (3/8")
18 526-0029 3 Washer, Fist - Steel 54 862-0003 2 Nut, Hex - Steel (3/8-16)
(25/64" 1D x 7/8" OD x 55  800-0050 2 Screw, Hex Head - Steel
1/16" Thk) (3/8-16 x 1)
19 850-0050 3 Washer, Spring Lock (3/8") 56 850-0050 2 Washer, Spring Lock (3/8")
20 8682-0003 3 Nut, Hex - Steel (3/8-16) 57 862-0003 2 Nut, Hex - Steel (3/8-16)
21 800-0007 4 Screw, Hex Cap - Steel 58 520-0844 2 Stud (5/16-18 x 1-1/2" Ig)
{1/4-20 x 1") 50 232-2583 1 Spacer, Bus Bar -
22 528-0018 4 Washer, Flat (21/64" 1D x (5DR & 6DR Sets)
v4" OD x 1/16" Thk) 80 302-1086 8 Clamp, Transformer Mounting
23 850-0040 4 Washer, Spring Lock (1/4") (SDR & 6DR Sets)
24 862-0001 4 Nut, Hex - Steel (1/4-20)
25 232-2243 2 Board, Ingulating

B9

980-0223 (DECEMBER 1980)



CHASSIS

14,8
:P § '!\5 13
| / | | K ﬁ
/ ! /
;3,4 5/,6,‘7,8,9 2,34 10 11112 11,12
REF. PARY QTy. PART
NO, NO. USED DESCRIPTION
1 403-1218 1 Base, Skid
2 800-0156 6 Screw, Cap - Hex Head
(3/4-10 x 2-1/4" Ig)
3 850-0079 8 Washer, Lock - Spring (3/4")
4 8620020 6 Nut, Hex (3/4-10)
5 800-0028 1 Screw, Cap - Hex Head
(5/18-18 x 1" Ig)
€ 856-0008 1 Washer, Lock - External/
internal (5/16")
7 332-1473 1 Lug. Solderiess
8 850-0045 5 Washer, Lock - Spring {5/16")
9 862-0015 1 Nut, Hex (5/16-18)
10 416-0874 1 Tray, Battery
11 8210018 10 Screw, Cap - Locking Head
: (5/16-18 x 3/4" Ig)
12 870-0257 10  Nut, Hex - Seif Locking
{5/16-18)
13 403-1200 1 Panel, Base
14 B00-0035 4 Screw, Cap - Hex Head
(5/16-18 x 2-1/2" Ig)
15 416-0835 2 Strap. Battery Holddown
16 800-0153 2 Screw, Cap - Hex Head
(3/4-10 x 1-1/2" Ig)
17 232-2385 2 Plate, Generator Mounting
Retainer
18 232-2389 2 Bracket, Generator Mounting

960-0223 (DECEMBER 1980)



OPTIONAL EQUIPMENT SECTION

This section contains parts listing of factory instalied options.

NOTE: options may not be applicable to all models; for fieid
installations, additional parts are usually required.

4



179-0471

DAY (FUEL) TANK

REF.
NO.

1

2
3
4
5
6
7
8
9
10
1
12
13
14

PART
NO.

179-0471
821-0013

870-0212

415-0170
501-0194
415-0322
501-0216
159-0020
415-0331
505-0056
415-0330
505-0110
415-0329
415-0337
148-0274

QTy.
USED

1
]

10

—-h ok B) b cid ek A = b bk A

Q

1 12

PART
DESCRIPTION

Day (Fuel) Tank - Complete

Screw, Cap - Locking Head
{1/4-20 x 1" ig)

Nut, Hex - Self Locking
{1/4-20)

Switch, Float

Line, Flex

Tank, Fuel

Line, Flex

Cap, Fuel

-Strap, Tank Mounting

Plug, Square Head (1/2)

Plate, Day Tank

Plug, Square Head (3/8")

Brace, Day Tank

Spacer

Bracket, Carb to Regulator
Hose

-l
gty

980-0223 (DECEMBER 1980)



EXHAUST MUFFLER INSTALLATION

179-1533
iJ Cj%
- - i
0] ]
<DRAIN | ! '
PLUG (REF) Lr’g '
REAR
PANEL
REF. PART QrTy. PART
NO. NO. USED DESCRIPTION
179-1533 1 Exhaust Muffier Installation
1 155-1433 1 Muffler, Exhaust
2 155-1310 4 Band, Muffier Mounting
3 505-0865 2 Eibow (90°)
4 1551431 1 Tube, Exhaust
5 505-0664 1 Nipple, Pipe
8 505-0695 1 Bushing, Reducer
7  505-1219 1 Fiange, Reducing
8 155-0877 1 Gasket, Asbestos
9 800-0180 8 Screw, Cap - Hex Head
(3/4-10 x 3-1/4")
10 862-0008 8 Nut, Hex (3/4-10)
11 155-1434 1 Shield, Mufflier Heat
12 155-1275 2 Connector, Exhaust
13 155-1143 1 Tubing, Fiexible
14 503-0805 2 Ciamp, Hose
15 155-1425 1 Shield, Rain
16 895-0007 1 Asbestos (21" x 2" x 1/16")
17 8130105 2 Screw, Machine - Round
Head (#10-32 x 1" ig)
18 870-0189 1 Nut, Lock (#10-32)
19 800-0508 8 Screw, Cap - Hex Head
(5/16-18 x 2-3/4" ig)
20 870-0048 8 Nut, Hex - Self Locking
{5/16-18)
21 155-1430 8 Spacer, Muffler
22 505-0784 1 Coupting, Pipe

™
W

980-0223 (DECEMBER 1980)



WATER JACKET HEATER INSTALLATION
178-2001 "

O CODLANT gnLET S
NSG. AEAR OF BLOCK

REF. PART QTy. PART

NO. NO. USED DESCRIPTION
179-2001 i Heater, Water Jacket -
. Complete
1 3330143 1 Heater, Water (4000 Watts -
208 Volts)
2 308-0253 1 Thermostat
3 330-0005 1 Box, Outiet
4  330-0004 1 Cover, Box
§ 503-0429 4 Clamp, Hose
6 508-0008 2. Grommet, Rubber
7 1 Hose, Rubber (Order 27" of
Bulk Hose #503-0249)
8 1 Hose, Rubber (Order 95" of
Bulk Hose #503-0249)
9 505-0041 3 Elbow
10 505-0107 2 Nipple
11 505-0759 4 Adapter, Pipe
12 505-0129 3 Bushing, Reducer
13 505-0086 1 Nipple, Pipe
14 813-0103 2 Screw, Machine - Round
Head (#10-32 x 3/4" Ig)
15 850-0030 2 Washer, Lock - Spring (#10)
16 870-0053 2 Nut, Hex (#10-32)
17 331-0027 1 Connector
18 505-0719 1 Cross, Pipe
19 505-0004 1 Nipple, Pipe

980-0223 (DECEMBER 1£80)

[
i~ 9



WATER JACKET HEATER

179-2041 PRIOR TO SERIAL #A780294766 DURING SPEC B
2
TO WATER
PUMP INLET
[ 23
2
"]
14
JN Y
7, 8
¥
] 2,34
REF. PART QTy. PART
NO. NO. USED DESCRIPTION
178-2041 1 Heater, Water Jacket -
Complete
1 505-0107 2 Nipple, Close
2 8150103 2 Screw, Machine - Round
Head (#10-32 x 3/4" Ig)
3 850-0(30 2 Washer, Lock - Spring (#10)
4 870-0053 2 Nut, Hex (#10-32)
5 333-0138 1 Heater, Engine
6 508-0008 2 Grommet, Rubber
7 800-0008 2 Screw, Cap - Hex Head
(1/4-20 x 1-1/8" Ig)
8 870-0212 2 Nut, Hex - Locking Head
(1/4-20)
9 505-0759 4 Adapter, Pipe _
10 1 Hose (Order 80" of Bulk _
Hose #503-0249)
11 501-0199 1 Line, Fiexible
12 505-0059 1 Tee, Pipe
13 503-0429 4 Ciamp, Hose
14 505-0041 2 Eibow
15 505-0129 2 Bushing, Reducer
16 505-0165 2 Nipple, Pipe
17 309-0271 1 Switch, Oil Pressure
18 505-0099 1 Nipple, Closed
19 333-0142 1 Support, Pressure Switch
20 3310027 1 Connector
21 330-0004 1 Cover, Box
22 330-0005 1 Box, Outlet
23 1 Hose (Order 22" of Bulk
Hose #503-0249)
24 3090253 1 Thermostat

960-0223 (DECEMBER 1980)

™
Un



\ 20 {1 "‘,
A —y

WATER JACKET HEATER INSTALLATION (DUAL)

3 1912
el o

VitEwe-8
VIEW A-A

67,818 9 14

. . 17 {18 4

.1' ‘ 10, 11
“t“aoé“' / sevewe ,7, 8
/ ‘l\‘ :nsu ormr
« =

N
ol |1 ' \
2l\23 ig ' -3 2A'¢'.L\bo QT ™ 19
27 = TO O™IR
2 ¥' » 9235\01

OTHER S4DE OF uN T
REF. PART Qry. PART
NO. NO. USED " DESCRIPTION
179-2055 1 Heater, Water Jacket -
Complete
1 5050041 5 Elbow, Pipe
2 5050759 7 Adapter, Pipe
3 503-0189 8 Clamp, Hose
4 330-0005 2 Box, Outiet
5 503-0838 2 Hose
6 800-0009 12 Screw, Cap - Hex Head
(1/4-20 x 1-1/2" Ig)
7 850-0040 12  Washer, Lock - Spring (1/4")
8 862-0001 12 Nt t, Hex (1/4-20)
9 331-0027 8 Connector
10  330-0004 2 Cover, Outlet Box
11 332-0614 4 Connector (2 inside Each Box)
12 505-0129 3 Bushing, Reducer
13 505-0165 2 Nipple, Pipe
14 505-0304 1 Tee, Pipe
15 309-0271 2 Switch, Oil Pressure
16 505-0099 2 Nipple, Ciose
17  332-0142 2 Support, Pressure Switch
18 503-0839 2 Hose
19 505-0004 5 Nipple, Close
20 501-0199 2 Line, Flex
21  505-0102 1 Nipple, Close
22 505-0007 2 Bushing, Reducer
23 502-0193 4 Connector, Male
24 504-0003 2 Cock, Drain
25 309-0253 2 Thermostat
28 338-0138 2 Heater, Engine (4000 Watt-
240 Volt) (3500 Watt, 208 Voit)
27 505-0088 1 Nipple, Close
28 505-0763 1 Cross, Pipe
20 502-0020 1 Elbow, Street

960-0223 (DECEMBER 1980)

S
(- )]



-

WATER JACKET HEATER INSTALLATION
Begin Serial #A780284766 During Spec B

TO WATER RETURN

MANIFOLD

-- REAR OF UNI Y
27
2
’H
TO 08 LS ‘_W

REF.
NO.

DWW NBO AR -

QTy.
USED

1
1
1
1
4
1
1
2
1
3
2
1
1
4

PARY
DESCRIPTION

Heater, Water Jacket -
Complete

Elbow, Pipe

Nipole, Close

Nipple, Half

Nipple, Pipe

Clamp, Hose

Line, Flex

Hose

Eibow, Pipe

Switch, Thermostat

Nipple, Close

Connector

Cock, Drain

Bushing, Reducer

Screw, Cap - Hex Head
(1/4-20 x 1" Ig) - Supplied
with Heater

Washer, Lock (1/4") - Supplied

with Heater

7

REF.
NO.

16

17
18
19
20

21
22

23

24
25

27
28

8
2

PART
NO.

333-0142
505-0099
130-1191
338-0138

505-0759
821-0016

870-0257
503-0796

331-0027
309-0307

-505-0037

505-0098
332-0149
323-0957

o}
. WATER
sy I;CLE'?"P
JEWA-A
QTy. : PART
USED DESCRIPTION
4 Nut, Hex (1/4-20) - Supplied
with iHeater
1 Support, Pressure Switch
1 Nipple, Close
2 Bracket, Heater Mounting
1 Heater, Water (4000 Wat! -
230 Volt)
3 Adapter, Pipe
2 Screw, Cap - Locking Head
(5/16-18 x 3/4" Ig)
2 Nut, Hex - Self Locking
(5/16-18)
1 Hose
2 Connector
1 Switch, Oil Pressure
1 Elbow, Pipe
1 Nippie, Close
2 Terminal
2 Connector

960-0223 (DECEMBER 1960)



WATER JACKET HEATER INSTALLATION

178-2074

]
AQ’ 10
/ VIEW A-A

>

Na
24 /| 4 18
23 222118 17 16
19
20
REF. PART ary. PART REF. PART QTy. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
' 179-2074 B Heater, Water Jacket - 18 4  Screw, Cap - Hex Head
20 Complets (‘i'/:-';’& x 1" Ig) - Supplied
505-0324 1 Nipple, Half wit ater
; 505-0132 1 Elgow. Pipe 19 4  Washer, Lock (1/4") - Supplied
3 505-0102 1 Nipple, Close with Heater
4 3310027 8  Connector 20 4 Nut, Hex (1/4-20) - Supplied
5 309-0307 1 Switch, Oil Pressure with Heater
6 505-0098 1 Nipple, Close 21  333-0142 1 Support, Pressure Switch
7 505-0037 1 Elbow. Pipe 22 505-0099 1 Nipple, Close
8 502-0183 2 Connector 23 130-1191 2 Bracket. Water Heater
503-0429 4 Clamp, Hose ounting
1% 501-0199 1 Line, Flex 24 333-0181 1 Heater, Water (4000 Watt -
11 503-0782 1 Hose 480 Voit) .
12 5050759 3 Adapter, Pipe 25 821-0018 2 Screw, Cap - Locking Head
13 505-0041 2 Elbow, Pipe (5/18-18 x 3/4" Ig)
14  505-0004 3 Nipple, Close 26 870-0257 2 Nut, Hex - Self Locking
15 309-0304 1 Switch, Thermostat (5/18-18)
16  504-0003 1 Cock, Drain ';’; gg;—,?};i : 8::1.;
505-000 ing, Reduce - tactor
17 7 1 Bushing ucer 20 334.0130 : cont
30 503-0796 1 Hose
31 332-0014 8 Terminal
3? 332-0149 8 Terminal

960-0223 (DECEMBER 1980)

(8



WATER JACKET HEATER INSTALLATION

2R 27
2
FARSIDE BELOW SENDERS
| T 26
22,23
21 7 \\ := ) 10
[}
\ /“’MM:—.—-—-"‘-'
\ VIEW A-A
i o _ —————
————— — sl i —2 1

REF. PART Qary. PART REF. PART Qry. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
179-2080 1 Heater, Water Jacket - 18 4 Nut, Hex (1/4-20) - Supplied
Complete with Heater
1 505-0132 1 Eibow, Pipe 17 333-0142 1 Supponrt, Pressure Switch
2 5§05-0102 1 Nipple, Close 18 5050099 1 Nipple, Close ‘
3 505-0324 1 Nipple, Haif 19  130-1191 2  Bracket, Water Heater
4 5050341 1 Nipple, Pipe Mounting
5 5030429 4 Clamp, Hose 20 333-0143 1 Heater, Water (4000 Watt,
6 5010198 1 Line, Flex 208 Volt)
7 503-0792 1 Hose 21 505-0759 3 Adapter, Pipe
8 505-0041 2  Elbow, Pipe 22 821-0081 2  Screw, Cap - Locking Head
9 309-0304 1 Switch, Thermostat (5/16-18 x 3/4" ig)
10 505-0004 3 Nipple, Close < 23 870-0257 2 Nut, Hex - Self Locking
11 502-0193 2 Connesctor (5/16-18)
J2 504-0003 1 Cock, Drain 24 503-0796 1 Hose
13 505-0007 1 Bushing, Reducer 25 3310027 4 Connector
14 4 Screw, Cap - Hex Head 26  309-0307 1 Switch, Oil Pressure
(1/4-20 x 1" Ig) - Supplied 27 505-0037 1 Elbow, Pipe
with Heater 28 505-0098 1 Nipple, Close
15 4 Washer, Lock (1/4") - Supplied 29 3320142 2 Terminal
with Heater 30 323-0957 2 Connector

90-0223 (DECEMBER 1980)

¢



179-2107

REF.
NO.

DN LW -

PART
NO.

178-2107

$05-0324
505-0132
505-0102
331-0027
308-0307
505-0098
505-0037
502-0193
503-0429
501-0189

[ 5]
(4]

WATER JACKET HEATER INSTALLATION

]

78

RSt S SN

2

QTy.
USED

b o b LI NI G = b P N) b b s () = b b

PART
DESCRIPTION

Heater, Water Jacket -
Complete

Nippie, Half

Elbow, Pipe

Nipple, Ciose

Connector

Switch, Oil Pressure

Nipple, Close

Elbow, Pipe

Connector

Clamp, Hose

Line, Flex

Hose

Adapter, Pipe

Eibow, Pipe

Nipple, Close

Switch, Thermostat

Cock, Drain

Bushing, Reducer

-

14 15

Ci0

| 4
i ——) 1
ad 0 P
ViEw A-A
L
12
13
14
REF. PART Qry, PART
NO. NO. USED DESCRIPTION
18 4 Screw, Cap - Hex Head
(1/4-20 x 1" ig) - Supplied
with Heater
19 & Washer, Lock (1/4") - Supplied
with Heater
20 "4 Nut, Hex (1/4-20) - Supplied
with Heater
21 333-0142 1 . Support, Pressure Switch
22 505-0099 1 Nipple, Close
23 130-119 ‘2 Bracket, Heater Mounting
24 333-0144 1 Heater, Water (4000 Watt,
480 Voit)
25 821-0016 2 Screw, Cap - Locking Head
(5/16-18 x 3/4" Ig)
26 870-0257 2 Nut, Hex - Self Locking
{5/16-18)
27 335-0119 1 Cable
28 307-1164 1 Contactor
29 335-0120 1 Cord
30 503-0796 1 Hose
31 332-0014 6 Terminal
32 332-0149 6 Terminal
33 335-0121 1 Cord

960-0223 (DECEMBER 1880)



179-2115

~ —

REF.

F 4
CONPNBWN= = O

PART
NO.

178-2115

505-0324
505-0132
505-0102
331-0027
309-0307
505-0098
505-0037
502-0193
503-0429
501-0199
503-0792
505-0759
505-0041
505-0004
308-0304
504-0003

. 505-0007

QTYy.
USED

1

-k ok IO b o PN b b b ) b —h b

WATER JACKET HEATER INSTALLATION

]

\
W% SO e
Y s

PART
DESCRIPTION

Heater, Water Jacket -
Complete

Nipple, Half

Eibow, Pipe

Nipple, Close

Connector

Switch, Oil Pressure

Nipple, Close

Elbow, Pipe

Connector

Clamp, Hose

Line, Flex

Hose

Adapter, Pipe

Elbow, Pipe

Nipple, Close

Switch, Thermostat

Cock, Drain

Bushing, Reducer

7 8

4]

REF.
NO.

18

18
20
21
22
23
24
25
26
27
28
29

30
k)

PART

NO.

333-0142
505-0099
130-1191

333-0164
821-0016
870-0257
307-1460
335-0120
503-0796

332-0014
332-0149

QTYy.
USED

4

N N R wd wd

[ Yo ; R Jpurgury

PARY
DESCRIPTION

Screw, Cap - Hex Head
(1/4-20 x 1" Ig) - Supplied
with Heater

Washer, Lock (1/4") - Supplied
with Heater

Nut, Hex {1/4-20) - Supplied
with Heater

Support, Pressure Switch

Nipple, Close

Bracket, Water Heater
Mounting

Heater, Water (4000 W, -
208 Voit)

Screw, Cap - Locking Head
{5/16-18 x 3/4" ig)

Nut, Hex - Self Locking
(5/18-18)

Contactor

Cord

Hose

Terminai

Terminal

980-0223 (DECEMBER 1980)



OPTIONAL
COOLING SYSTEM WITH STANDPIPE

)
179-1046

179-1048

© 3

8

7
8
O\ Q
9
s m—————
12
[]
30 '
31 == - ——
10
19
17
{ !
] +
¥
18
o e

‘ 960-0223 (DECEMBER 1980)



~Nouw E w L

®»

PART
NO.

QTy.
USED

PART
DESCRIPTION

STANDPIPE COOLING SYSTEM INSTALLATION
PACKAGE (All Parts Common Except As

Marked)
179-1048

179-1046
503-0059
503-0334
505-0204
505-0207

04-0062
503-0622
503-0815

505-0603
505-0453
505-0842
505-0453
505-0832
503-0011
503-0359
505-0437

309-0243

307-0839

1

1

-, A —h ed ek - -y - ) - N N [ S9N

nN

Without Coclant Temperature
Regulator

with Coolant Temperature
Regulator

Clamp, Hose

Hose, Rubber (2-1/4" 1D x
19-1/8" Lg)

Nipple, Pipe - Half
(2" NPT x 4")

Bushing, Reducer
(2-1/2" NPT x 2" NPT)

Valve, vacuum Reiief

Ctamp, Hose

Hose, Rubber
{3-1/2" 1D x 5" Lg)

Nipple. Pipe
(3" NPT x 8")

Elbow, Pipe - 90 Deg (3" NPT)

Nipple, Pipe (3" NPT x 27-1/2")

Elbow, Pipe - 90 Deg (3" NPT)

Nipple, Pipe (3" NPT x 3-1/2")

Clamp, Hose

Hose, Rubber (1-5/8" ID x
36" Lg)

Nipple, Pipe - Half
(1-1/4" NPT x 4")

Valve, Control - Temperature
Regulating - Part of
179-1046 Package

Vaive, Contro! - Solenoid

a3

14

EM WITH STANDPIPE

REF.
NO.

18

PART
NO.

504-0051
505-0140
505-0129
505-0042
505-0258
505-0270
800-0006
850-0040
862-0001

110-1168
130-1169

505-0679

505-0669
505-0382

505-0006
800-0091

850-0060
862-0005
130-0740
800-0092

850-0060
862-0005
130-1168

QTy.
USED

—-_ ek o o A N

H o=

S - b b

Bl R

PART
DESCRIPTION

Valve, Globe - Part ot
179-1048 Package
Plug. Pipe (1" NPT) -
Part of 179-1048 Package
Bushing, Reducer
(1" NPT x 3/4" NPT)
Elbow, Fipe - 90 Deg
(1-1/4" NPT)
Nipple, Pipe - Close
(1-1/4" NPT x 3")
Bushing, Reducer
{2" NPT x 1-1/4" NPT)
Screw, Cap - Hex Head
(1/4-20 x 7/8")
Washer, Lock - Spring (1/4")
Nut, Hex (1/4-20)
Nipple, Support Assembly
Tank, Standpipe
Nipple. Pipe (3" NPT x 12"}
Tee, Pipe (3" NPT)
Nipple, Pipe - Close
(3" NPT x 2-5/8")
Cock, Drain
Screw, Cap - Hex Head
(1/2-13 x 1-1/4")
Washer, Lock - Spring {1/2")
Nut, Hex {1/2-13)
Base, Standpipe
Screw, Cap - Hex Head
(1/2-13 x 1-1/2")
Washer, Lock - Spring {1/2")
Nut, Hex (1/2-13)
Support, Mounting - Standpipe

960-0223 (DECEMBER 1980)



960-1010 (8-79)

SUPPLEMENTARY PARTS LIST

This Supplementary Parts List Applies to the Standard LDFS Models listed
below. Use these parts in place of/or in addition to those listed in
Main Parts Catalog, 960-0223.

ELECTRIC GENERATING SET DATA TABLE

L v shre ELECTRICAL DATA
AND SPEC NO WATTS VOLT HERTZ PHASE
246.0 LDFS-517R/* 246,000 # 50 3
280.0 LDFS-17R/* 280,000 # 60 3

* - The Specification Letter Advances (A to B, B to C, etc.) with
Manufacturing Changes.

# - These sets are Broad Range Reconnectable; Refer to Connection
Diagram inside Control Box Cover.

REPLACEMENT ENGINE

100-1432 1 Engine, Replacement

MISCELLANEOUS ENGINE PARTS

REF. NO. PART NO. QTY. USED PART DESCRIPTION
/
65 505-0057 1 Plug, Square Head f
66 338-1166 1 Harness, Engine Wiring (Includes
Parts Marked *)
67 330-0093 2 * Box, Outlet
68 330-0006 1 * Cover, Outlet Box
69 330-0094 2 * Box, Outlet
70 330-0104 2 * Bracket, Jct. Box Mtg.
71 330-0108 1 * Bracket, Jct. Box Mtg.
72 330-0103 1 * Bracket, Jct. Box Mtg.
73 331-0177 1 * Conduit Flex
74 331-0175 1 * Conduit Flex

Fi



MISCELLANEOUS ENGINE PARTS

F2



REF. NO.

75
76
77
78
79
80
81
82
83
84

85
86
87
88
89
90
91
92
93

PART NO.

331-0174
331-0178
331-0171
508-0201
331-0149
508-0202
331-0150

508-0009
508-0001

[EAVANE S

813-0098

853-0008
338-1141

'330-0099

330-0004
332-0819
331-0153
331-0145
331-0180
331-0181
151-0423
151-0399

151-0441
151-0442
151-0443
151-0441

MISCELLANEOUS ENGINE PARTS

QTY. USED

O AR RO N -

—— R U RN = OO

— N b =

EE S T T T R e 5

* ¥ % * ¥ X % X * *

B

PART DESCRIPTION

Conduit, Flex

Conduit, Flex

Conduit, Flex

Bushing

Connector

Bushing

Connector

Grommet

Grommet

Screw, Machine-Round Head (#10-32 X 3/8"
Long)

Washer, Lock - External (#10)

Harness, Governor Wiring

Cover, Outlet Box

Cover

Housing, Fasten Terminal

Washer, Reducing

Conduit Flex

Strap, Half

Strap, Half

"Actuator, Governor (B.C. # 11003-0-0-24)
rews)

Control (Includes Mtg. Scre
(B.C. # DYNI 1000-2-0-24)
Lever, Actuator (B.C. # DYNC-208) ‘
Rod, Threaded (B.C. # GYRF-43-1)
Bearing, Rod End (B.C. # GYNZ-47-2)
Pickup, Magnetic (B.C. # DYNT 10200)
Bracket, Actuator Mtg. (B.C. # DYNZ-68)

# - Check for Barber-Colman numbers when ordering parts.
* - Parts Included in 338-1166 Wiring Harness.

'REF. NO.

PART NO.

201-1950
220-1917

GENERATOR
QTY. USED PART DESCRIPTION
1 Rotor Assembly, Wound
1 Stator Assembly (Includes Bus Bars)

I3



REF. NO.

O oo~ U & R

PART NO.

503-0863
503-0862
503-0864
140-1545
140-1606
140-1537
503-0861
140-0757
821-0029

870-0281

140-1608
140-1372
140-1548
140-1631
140-1630

"QTY. USED

— et i d ped OO O B e b bt bt (]

AIR CLEANER PARTS

PART DESCRIPTION

Clamp, Hose

Reducer, Tube

Clamp, Hose -

Hood, Air Inlet

Tube, Air Cleaner

Cleaner, Air (Includes Elements)
Elbow

Clamp, Air Cleaner

Nut, Hex - Self Locking - (3/8-16)
Plate, Air Cleaner Mtg. '
Bracket, Air Cleaner Mtg.
Indicator, Service
Element, Primary
Element, Safety

AIR CLEANER PARTS

F4



COOLING SYSTEM - FRONT VIEW

32 34
30, 31 48,49
AN / .
f A m— N 32
a—rT1
- / ' 30 31
-]
292 /50
4
46,47 ° | 43
44
23 45
~40,41,42
24,25
26,27 -
28,29 o
7. 21

3qé1 36

k5



REF.

[T B PN N S

26

27
28
29
30
31
32
33
35
36
37
38
39
40
41
42
43
44
45
46

47
48

NO.

PART NO.

405-2228
130-1239
130-0994
800-0133
526-0112

850-0070
862-0007
130-1004
800-0029

fa%e Folierd

5/U VLo /
502-0184
501-0087
130-1001
503-0782
130-1030
503-0612
503-0354
503-0616
503-0629
130-1002
800-0131
130-1003
130-1013
821-0011

526-0005
821-0016

870-0257
405-2236
405-2237
800-0072
850-0055
130-1194
130-0996
504-0003
130-1193
800-0090
850-0060
862-0016
505-0304
505-0140
505-0004
503-0914
503-0429
505-0759
821-0029

870-0281
821-0010

COOLING SYSTEM

QTY. USED PART DESCRIPTION
1 Panel, Front End
1 Radiator (Includes Cap)
2 Brace, Radiator Support
6 Screw, Cap-Hex Head - (5/8-11 X 1" Long)
18 Washer, Flat (11/16” ID X 1-3/8" OD X
7/64" Thick)
8 Washer, Lock - Spring - (5/8')
6 Nut, Hex - (5/8-11)
2 Bracket, Radiator Support
4 Screw, Cap-Hex Head - (5/16-18 X 1-1/8" LG)
4 Nut, Hex - Self Locking - (5/16- 18)
1 Connector
1 Hose, Flex
1 Tube, QOutlet
1 Hose
1 Inlet, Water
2 Clamp, Hose
4 Clamp Hose
1 Hose, Radiator
1 Hose, Radiator
2 Tube, Inlet
6 Screw, Cap-Hex Head - (5/8-11 X 1%'" Long)
1 Shroud, Fan
1 Guard, Fan
12 Screw, Cap - Locking Head - (%-20 X 7/8”
Long)
12 Washer, Flat (9/32" ID X 1-3/4" 0D X
3/16" Thick)
4 Screw, Cap - Locking Head - (5/16-18 X
3/4" Long)
4 Nut, HYex - Self Locking - (5/16-18)
1 Bracket, Panel Mtg. (R.H.)
1 Bracket, Panel Mtg. (L.H.)
12 Screw, Cap-Hex Head - (7/16-14 X 1%'" Long)
12 Washer, Lock - Spring (7/16")
2 Gasket, Radiator Inlet
2 Brace, Radiator Support
1 Valve, Drain
1 Gasket, Radiator Outlet
2 Screw, Cap-Hex Head - (%-13 X 1" Long)
2 Washer, Lock Spring - (%')
2 Nut, Hex - (%-13)
1 .Tee, Pipe
1 Plug, Square
1 Nipple, Pipe
1 Hose
2 Clamp, Hose
1 Adapter, Pipe
10 Screw, Cap - Locking Head - (3/8-16 X
3/4" Long)
10 Nut, Hex - Self Locking - (3/8-16)
2 Screw, Cap - Locking Head - (%-20 X %" LG)

F6



COOLING SYSTEM

REF. NO. PART NO. QTY. USED PART DESCRIPTION
50 191-1150 1 Guard, Belt - (L.H.)
51 191-1149 1 Guard, Belt - (R.H.)
52 505-0129 1 Bushing, Reducer .
53 130-1007 2 Foam, Insulation
54 130-1006 2 Foam, Insulation

COOLING SYSTEM - SIDE VIEW

37, 38,39 32 10,26

— 4
9,10 13 14 16 15

F7



MOUNTING AND HOUSING

REF. NO. PART NO. QTY. USED PART DESCRIPTION
8 234-0370 1 Grille, Generator Air Inlet
GENERATOR
. REF. NO. PART NO. QTY. USED PART DESCRIPTION
1 201-1950 1 Rotor Assembly, Wound
14 Stator Assembly, Wound (Includes Bus Bars)

220-2140 1 50 Hertz - 517R Sets
220-1917 1 60 Hertz - 17R Sets

CONTROL (AC PORTION)

REF. NO. PART NO. QTY. USED PART DESCRIPTION
1 301-4668 1 Box, Control
2 301-3170 1 Panel, Control
35 321-0223 5 Fuse - 15 Ampere
36 321-0177 1 Block, Fuse
37 321-0176 1 Block, Fuse
38 338-1104 1 Harness, Wiring
39 151-0402 1 Potentiometer, Governor Adj.
40 332-2044 1 Regulator Board, Voltage -, (See Separate,

Group For Components)

I8



CONTROL (ENGINE SECTION)

PRLSCCOmt g
§ TSRy —o
5 22 iy 2

F9 :



REF.
NO.

U WK -

[-- N

10
11
12
13
14

15

CONTROL (ENGINE SECTION)

PART QTy. PART
NO. USED DESCRIPTION

302-0061 1 Ammeter (30-0-30)

308-0410 1 Switch, Push

193-0243 1 Cauge, Qil Prassure (0-80)

193-0245 1 Gauge, Water Temperature

SWITCH, TOGGLE

308-0220 1 Standard Sets

308-0347 1 Penn State Sets

321-0147 1 Fuse - 5§ Amp

321-0217 1 Fuseholider

LIGHT,INDICATOR

322-0119 1 Overcrank

322-0120 1 Low Qil Pressure

322-0121 1 High Engine Temperature

322-0122 1 Low Engine Temperature

322-0123 Overspeed

322-0135 1 Over Voltage

300-1572 1 *Chassis, Contro!

301-4692 1 Panel, Control

193-0250 2 Resistor, Gauge

332-0052 1 Clamp, Loop

307-1157 2 Spring, Hold-down - Relay

307-1061 1 Relay, Armature - Starter
Protection

307-1056 1 Relay, Armature - Start
Disconnect

F10

REF.
NO.

16
17

18
19
20
21
22
23
24
25
26

27

28
29
30
3
32
33

PART
NO.

338-1016
332-0984
300-1579

323-0765
357-0004

. 332-1005

332-1559
315-0361
357-0004
307-0061
815-0387

301-4015

300-1573
300-1574
300-1575
300-1576
300-1577
300-1578

QTy.
USED

1

Dot N) b b i N - N

-

— ok b —h b ek

PART
DESCRIPTION

_ Harness, Wiring (Includes

Parts Marked t)
tConnector, Plug, Electricai
(12 Pin)
*Module, Time Delay Start-Stop
tSocket, Relay
t+Diode
tBoard, Terminal (20 Place)
Strip, Marker
Transformer, Step-down
Diode
Relay - Start Solenoid
Screw, Machine - Pan Head,
Cross-Recessed Drive
(#6-32 x 1/4")
Cover, Acess - Control
Modules
*Module, Cycle Cranker
*Module, Start-Disconnect
*Module, Overspeed Control
‘Module, Monitor No. 1
*Module, Monitor No. 2
‘Module, Engine Shutdown

* - See Separate Group for Components.
t - Includedin Wiring Harness.



CONTROL CHASSIS

R .
v : . B
e e =
° o — Y P
o— t— 1T — Vv =
° .//_f/g’/l’/f/’e— '.':
R et S S S i
b e -
» e B -
” w— LY L]
[
,—.'/
I o™ e
.
+

[+1] —
(o]
‘\@
=5
SR
o o O
Qe

1

i

L i
2 R e RLAAAADL

)
!
\ . %
N Ek o $
\Ng_ O e} :
e 1R 16
\ Rk
N1 ) A
Q )
<, [+
7%
2
12
11
REF. PART QTy. PART
NO. NO. USED DESCRIPTION
300-1572 1 Chassis, Controi (Complete)
» 1 332-1884 1 Board, Printed Circuit
2 301-3880 2 Bracket, Module Cover Mtg.
) 3 332-1917 14 Plug, Keying
4 812-0029 14 Screw, Machine - Roundhead
(#4-40 x 3/8" long)
5 332-1887 7 Socket Plug In Module
6 308-0324 2 Switch, Slide
7 812-0059 4 Screw, Machine - Roundhead
(#6-32 x 1/4” long)
8 853-0003 4 Washer, Lock - External (#6)
9 526-0047 4 Washer, Fiat (.147" ID x
5/16" OD x 1/32" Thk)
10 860-0006 . 4 Nut, Hex (#6-32)
11 332-1909 1 Block, Terminal (11 Place)
12 323-0983 2 Connector, Receptacle *
Electrical (12 Pin)
13  356-0068 1 Capacitor, Electrolytic (180 MFD -
40 Volt)

F11



REF.
NO.

ci.2
C3.4.5
Cé

c7

CR1
CR2
CR3
CR4-12
CR13

CR14
1C1,2

PART
NO.

30U-1579
356-0059
356-0051
355-0062
356-0053
322-0172
322-0157
322-0171
322-0175
357-0004
3569-0002

364-0011
367-0016

QTy.
USED

-t O W A b s

—

TIME DELAY START-STOP
MODULE (300-1579)

¢ cnae cmiy cme
. = a
o ‘c}' .
o S e
O] 3, o T~y
& ., & "
= s T 0
reiil . cé "0
v "
=E=%=
A (T i
cag
U " ™ s e
+ Sy nig ®
caz cnr —'C::,, "
’ _MD_ G:“ [} ]
cen L n
e O ey =
a
as “> ¢ ‘b' .
[
t}, »
— e, U3
L) epe v
are
— e mmmy 8
¢ 1€3 8 :to c’ } [
e
T
cn3 +' cs c "-;-C)‘— .
D ar? ¢ el ) =
e )
o L2 ,D- . ne
T ety
L) 300-i379 FTARY-BTOP
PART REF. PART QTy.
DESCRIPTION NO. NO. USED
Module, Time Delay 1C3 367-0017 1
Start-Stop (Complete)
Capacitor, Electrolytic Q123 362-0011 3
(2.2 Mfd., 35 Voit) R1.2 303-0169 2
Capacitor, Electrolytic R3.19 350-0418 2
(6.8 Mfd., 35 Volt)
Capacitor, Composition R7 350-0370 1
(1 Mtd., 100 Volt) R5 11, 350-0548 4
Capacitor, Tantalum 15,18
(1.0 Mfd., 35 Volt) R6 350-0373 1
Lamp, Indicator (Green) R8 350-0505 1
Lamp, Ingicator (Red)
Lamp. Indicator (Red-Green) R10.14, 350-0394 4
Receptacle, Lamp 16,22
Rectifier, Diode R12 350-0443 1
(400 Volt, 400 MA) R13,17, 350-0537 4
Diode, Zener (13 Volt, 20.21
400 MW) R4 350-0376 1
Rectifier, Gate Control R9 350-0524 1

Integrated Circuit, Timing

F12

PART
DESCRIPTION

integrated Circuit, Counter

7 Stage
Transistor, Signal
Potentiometer (3.5 Megohm)
Resistor (20.000-Ohm,

2 Watt)
Resistor (200-Ohm, 1/2 Watt)
Resistor (10,000-Ohm, 2 Watt)

Resistor (470-Ohm, 1/2 Watt)
Resistor (2.7-Ohm,

1/2 Watt)
Resistor (2,000-Ohm, 1/2 Watt)

Resistor (220,000-Ohm, 1/2 Watt)
Resistor (12,000-Ohm, 2 Watt)

Resistor (360-Ohm, 1/2 Watt)
Resistor (100-Ohm, 1/2 Watt)



SHUTDOWN MODULE (300-1578)

@ 300-157T8 SHUT=DOWN REY
- o R2
AP {1} &
c2 C D L " ¢ ;. t
Y L R4 22
cR2 cl CRI2 2
‘{lm* £3 ’
- - G 20
o8 K12 ‘ '
1 SR«
_ !5?5',‘7
CRe xi ki
o wé r:' ‘:
e |}y
o N ol |
7 i3
\ N '.:;z
cRi3 I ity
CR? !
gs2 DC"D._ S / ‘b‘:
] ' :
, et ’
o ( ke CRa .
cns s
4
we 3
p |
4
!
CRIl
CR}3
REF. PART QaTy. PART
NO. NO. USED DESCRIPTION
300-1578 1 Module, Shut Down
(Complete)
C1 355-0045 1 Capacitor, Composition
(1 Mfd., 200 Volt)
322-0175 2 Receptacie, Lamp
DS1 322-0157 1 Lamp, Indicator (Red)
DS2 322-0172 1 Lamp, Indicator (Green)
Cc2 355-0041 1 Capacitor, Ceramic (.22 Mfd.,
35 Volt)
C3 356-0051 1 Capacitor, Tantalum (6.8 Mfd.,
35 Volt)
CR1 364-0011 1 Rectifier, Gate Control
CR2-13 357-0004 12 Rectifier, Diode (400 Volt,
400 MA)
K12 307-1076 Relay
Q1 362-0026 1 Transistor, Signal
R2 350-0398 1 Resistor (3,000-Ohm,
1/2 Watt)
R1 350-0505 1 Resistor (2.7-Ohm, 1/2 Watt)
R7 350-0533 1 Resistor (560-Ohm, 1/2 Watt)
R3 350-0529 1 Resistor (270-Ohm, 1/2 Watt)
R4 350-0540 1 Resistor (2,200-Ohm, 1/2 Watt)
R6 350-0379 1 Resistor (470-Ohm, 1/2 Watt)
R11,12 350-0393 2 Resistor (1,800-Ohm,

1/2 Watt)

F13



REF.
NO.

C1.23
7.8
C4

C5.6.9

CR3.7-10.

13-23
CR4

CRS

CR11.12
DS1.2
1C1
Q1.2

PART
NO.

300-1576
356-0051
356-0053
355-0041
357-0004
359-0026
359-0002
364-0011
322-0157

367-0016
362-0026

QTy.
USED

1

5

16

—

N -~ NN

MONITOR NUMBER ONE MODULE (300-1576)

[ 4 300-157¢ wWONITOR WO. | cris
caty
cuo"
1 {}
t0
i
18
(R4
1]
18
cRel M==
[} )
1]
"
1]
L
CRIZ
) 4
cair ¢
[
4
—C— |2,
— § o,
W
—{ Pt ns
PART REF. PART  QTY.
DESCRIPTION NO. NO. USED
Module, Monitor Number R1 350-0397 1
One (Complete) R2 350-0446 1
Capacitor, Electrolytic (6.8 Mfd., ‘
35 Volt) : R3 350-0584 1
Capacitor, Tantalum (1 Mfd., R4.,6 350-0536 2
35 Volt)
Capacitor, Ceramic (.22 Mfd., R5,23 350-0404 2
35 Volt) < R7.18 350-0505 2
Rectifier, Diode (400 Volt, R8 350-0544 1
400 MA) R9 350-0548 1
Diode, Zener {18 Volt, R10.17 350-0529 2
400 MW) R11,15 350-0398 2
Diode, Zener (13 Volt, R12 350-0380 1
400 MW) R13,14 350-0379 2
Rectifier, Gate Control R16 350-0540 1
Lamp, indicator (Red) R19,20 350-0393 2
Integrated Circuit, Timing R24 350-0451 1
322-0175 2

Transistor, Signai

F14

PART
DESCRIPTION

Resistor (2,700-Ohm, 1/2 Watt)
Resistor (300,000-Ohm,

1/2 Watt)

Resistor (10 Megohm, 1/2 Watt)
Resistor (1,000-Ohm,

1/2 Watt) !
Resistor (5,100-Ohm, 1/2 Watt)
Resistor (2.7-Ohm, 1/2 Watt)
Resistor (4,700-Ohm, 1/2 Wétt)
Resistor (10,000-Ohm, 1/2 Watt)
Resistor (270-Ohm, 1/2 Watt)
Resistor (3,000-Ohm, 1/2 Watt)
Resistor (510-Ohm, 1/2 Watt)
Resistor (470-Ohm, 1/2 Watt)
Resistor (2,200-Ohm, 1/2 Watt)
Resistor (18,000-Ohm, 1/2 Watt)
Resistor (470.000-Ohm, 1/2 Watt)
Receptacle, Lamp



MONITOR NUMBER TWO MODULE (300-1577)

+ s00-57 —
HONITOR WO.2 €9 CRiO
+CD —C—
nig M3 ¢ cris .
¢ R K-
o/ lcas ot ~— 2
2 Cj >4 R2¢ 20
e D - cRA
1G4
[-11]
! Eg [
' ‘ cR2 7
Ri7 E——‘ Res '
arey {1 WAA I 1Y comne
m ] e T L,
'3
CoOf L'
cio .q o CRria,
LT
- £ __{::::}"" "
n2 S"® - croio
[
ento ST o v}
s {1 —Th— ¢
’ Lm0 3 LA
A [ ]
: cRae crR!g
E_—.J D‘ 0 crir® ;
Uu Rif <
€2 T mas 3
b.'-! oumseuransasy Y |
‘; a3 T Dcs R e
+ (D Y2y cris
—{ T} ne2 5] nie cri3
— cs ——
+ TN
REF. PART Qry. PART
NO. NO. used DESCRIPTION
300-1577 1 Module, Monitor Number Two
C1 356-0066 1 Capacitor, Electrolytic (47 Mfd.)
Ccz 356-0059 1 Capacitor, Electrolytic (2.2 Mid.,
35 Volt)
C3.8,9 356-0051 3 Capacitor, Electrolytic (6.8 Mfd.,
35 Volt)
C4.56 355-0041 5 Capacitor, Ceramic (.22 Mfd.)
7.10
CR3.4 364-0011 ¢ Rectitier, Gate Control
CR5-9, 357-0004 14 Rectifier, Diode (400 Volt,
13-18,20-23 400 MA)
CR6 359-0016 1 Diode, Zener (6.8 Volt,
400 MW)
CR7 359-0033 1 Diode, Zener (14 Voit, 5 W)
1C1,2 367-0016 2 Integrated Circuit, Timing
DS1,2 322-0157 2 Lamp, Indicator (Red)
322-0175 2 Receptacie, Lamp
a 362-0011 1 Transistor, Signal
R1,2 303-0169 2 Potentiometer (3.5 Megohm)
R3 350-0420 1 Resistor {24,000-Ohm, 1/2 Watt)
R4.7.10. 350-0548 5 Resistor (10,000-Ohm, 1/2 Watt)
13,16
R5,15 350-0379 2 Resistor (470-Ohm, 1/2 Watt)
R6.9 350-0398 2 Resistor (3,000-Ohm, 1/2 Watt)
R8 | 350-0418 1 Resistor (20,000-Ohm, 1/2 Watt)
R 350-0466 1 Resistor {2 Megohm, 1/2 Watt}
R12 350-0672 1 Resistor (240-Ohm, 1/2 Watt)
R14 350-0389 1 Resistor (1,200-Ohm, 1/2 Watt)
R17,18 350-0393 2 Resistor (1,800-Ohm, 1/2 Watt)
R22,23 350-0505 2 Resistor (2,700-Ohm, 1/2 Watt)
R24,25,27 35G-0451 3 Resistor (470.000-Ohm, 1/2 Watt)
R26 350-0421 1 Resistor (27,000-Ohm, 1/2 Watt)

Gl



REF.
NO.

C1
c2.3
C4.8
Cs
C6.7
CR1.3
CR2

CR4
CR5

PART
NO.

300-1575
355-0043

355-0010
356-0051
355-0049
356-0066
359-0016
359-0017

359-0032
359-0002

OVERSPEED MODULE (300-1575)

1l
Pl

(%) CRI R3
oS! R4
e W
RE . 1 §4
I S — o 300-i578 Ty,
: y %\ésRSPEEDRG 20
{31
Ici RY s a '¢
_.‘ - ’,.. 4 ' (24
1l ¢ R8 R9 9
ce L __}+
Q2 ‘o 1 ]
¢ ~c'§z R2 )
"Q et L BN o PR
CR3 —SC—
R Gt 3 4+ cé :,'
] —~ D "
Coes {1 | CcRre
CT
RI12
cr Ris 7

0

Ri9
<7
QrTy. PART REF. PART GTY.
USED DESCRIPTION NO. NO. \ISED
1 Module, Overspeed (Complete) CR6 357-0004 1
1 Capacitor, Composition (22 Mfd., .
200 Voit) DS1 322-0172 1
2 Capacitor, Composition (.0022 Mfd., 322-0175 1
100 Volt) 1C1 367-0002 1
2 Capacitor, Electrolytic (6.8 Mfd., 1C2 367-0001 1
35 Volt) Q1.2 362-0011 2
1 Capacitor, Ceramic (22 Mfd., R1 303-0191 1
1000 Volt) N
2 Capacitor, Tantalum (47 Mfd., R2 350-0683 1
20 Volt; R3 350-0379 1
2 Diode, Zener (6.8 Volt, R4.6,7 350-0411 7
400,000 Watt) 8.10.17,19
1 Diode, Zener (5.1 Volit, 400 MW) R5 350-0414 1
1 Diode, Zener (8.2 Volt, 400 MW) R9 350-0427 1
1 Diode. Zener (13 Volt, R11,13 350-0394 2
400 MW) R14 350-0380 1
R15,18 350-0536 2
R12,16,20 350-0451 3

62

PART
DESCRiIPTION

Rectifier, Diode (400 Volt,
400 MA)

Lamp, Indicator (Green)

Receptacle, Lamp

Integrated Circuit

Integrated Circuit

Transistor, Signal

Potentiometer (5,000-Ohm,

4 Watt)
Resistor (680-Ohm, 1 Watt)
Resistor (470-Ohm, 2 Watt)
Resistor (10,000-Ohm, 1/2 Watt)

Resistor (13,000-Ohm, 1/2 Watt)
Resistor (47,000-Ohm, 1/2 Watt)
Resistor (2,000-Ohm, 1/2 Watt)
Resistor (510-Ohm, 1/2 Watt)
Resistor (1,000-Ohm, 2 Watt)
Resistor (470,000-Ohm, 1/2 Watt)



START DISCONNECT MODULE (300_-1574)

@ suu‘r‘msco“tn s
€6 tra
’ —c—;’. 22
E F}— 21
R10
20
‘ — CRI 49
-+ 9
—-{:}- =",
nig
—, ) e
"'{::}‘ e CLER
\ ny it
3 —
2
tC e "
c?
7 + cnz '°
In t cne ? 1
[ 2 FLLILE) “‘. 1cs s DI Py
E o
chy ¢
'_m_‘ s
-y .
e+ cs * L 3
YY) D * .
‘ D nis \ | e
Q!
Y 7t
s
REF. PART QTy. PART
NO. NO. USED DESCRIPTION
300-1574 1 Module, Start Disconnect
(Complete)
C1.23 355-0051 3 Capacitor, Electrolytic (6.8 M1d.,
35 volt)
C4,7 356-0066 2 Capacitor, Tantalum (.47 Mfd.)
C5 356-0059 1 Capacitor, Electrolytic {2.2 Mfd)
C6 355-0045 1 Capacitor, Composition (.1 Mfd)
DS1 322-0172 1 Lamp, indicator
CR1.2 359-0033 2 Diode, Zener (14 Volt, 5 Watt)
CR3 359-0032 1 Diode, Zener (8.2 Volt)
CR4,56,7 357-0004 4  Rectifier, Diode (400 Volt,
400 Milliampere)
1C1 367-0014 1 Integrated Circuit
(Multivibrator)
1C2 367-0013 1 Integrated Circuit (Dual,
2 Input, and Gate)
1C3 367-0001 1t Integrated Circuit (Oral Amp)
Qa1 362-0011 1 Transistor, Signal
R1.2.56 350-0418 1 Resistor (20,000-Ohm, 1/2 Watt)
R3,11,12 350-0548 5 Resistor (10,000-Ohm, 1/2 Watt)
15,16
R4.8 350-0422 2  Resistor (30,000-Ohm, 1/2 Watt)
R9 350-0435 1 Resistor (100,000-Ohm, 1/2 Watt)
R10,13 350-0672 2 Resistor (240-Ohm, 1 Watt)
R14 350-0404 1 Resistor (1,000-Ohm, 1/2 Watt)
R18 350-0536 1 Resistor (1,000-Ohm, 1/2 Watt)
R17 350-0459 1 Resistor (1 Megohm, 1/2 Watt)
322-0175 1 Receptacle, Lamp

63



REF.
NO.

C1
c2

DS1.2
DSs3
DS4
CR1
CR2
CR3
CR4-8

1C1
1C2

Q234

PART
NO.

300-1573
356-0G66
355-0042

322-0171
322-0157
322-0172
359-0032
359-0016
359-0002
357-0004

367-0017
367-0016
362-0038
362-0011

QTy.
USED

Y b ok md b =i )

€ ~h b —a

CYCLE CRANKER MODULE (300-1573)

N\ \oo-l‘l?l ns :
3/ i AaN cR}
cramcern |} —{
o8 (1} ~{ T}
r——l - L nz
- ay 22
®© L—F . 2
[ 24 (1) to
ey T Dot e
‘D‘ Ri6 '
O e LR, Mo
AWARNE L. ] "
o8y cag ® mr o "
. E] —L _{::n O 13
¢ —4{"}_ ::] - 0!‘;
crg (:." "
. “  IC L ! o 0
[}
L% ’
. 3
[ * s
ne ’
ces L mo .
—C—,, {3 .
Py SN L N
3
i R20 2
4[] : e
Ve 7 —r
¢ (4] 4 CR?
@ 4——}, —D_
PART
DESCRIPTION :%'f' P,ng SJJ.',
Module, Cycle Cranker R1 303-0171 1
(Complete) * R2,3 303-0191 2
Capacitor, Tantalum (47 Mfd., R4 350-1132 1
20 Volt) R5,18 350-0532 2
Capacitor (.47 Mfd., R6,8 350-0537 2
250 Volt) R7 350-0382 1
Lamp, Indicator (Red-Green) R9 350-0394 1
Lamp, indicator, (Red) R10 350-0418 1
Lamp, Indicator (Green) R11,13,16  350-0548 5
Diode, Zener - 8.2 Volt 17.21
Diode, Zener - 6.8 Voit R12 350-0437 1
Diode, Zener - 13 Volt R14,15 350-0538 2
Rectifier, Diode - 400 Volt R19 350-0380 1
400 MA R20 350-0387 1
integrated Circuit, Counter c3 356-0051 1
{ntegrated Circuit, Timing
Transistor, Power 322-0175 4

Transistor, Signal

G4

. PART
DESCRIPTION

Potentiometer (100,000-Ohm)
Potentiometer (5000-Ohm)
Resistor (470-Ohm, 2 Watt}
Resistor (470-Ohm, 1/2 Watt)
Resistor (1200-Ohm, 1/2 Watt)
Resistor (620-Ohm, 1/2 Watt)
Resistor (2000-Ohm, 1/2 Watt)
Resistor (20,000-Ohm, 1/2 Watt)
Resistor (10,000-Ohm, 1/2 Watt)

Resistor (120,000-Ohm, 1/2 Watt)
Resistor (1,000-Ohm, 1/2 Watt)
Resistor (510-Ohm, 1/2 Watt)
Resistor (1,000-Ohm, 1/2 Watt)
Capacitor, Electrolytic

(6.8 Mfd., 35 Volt)
Receptacie, Lamp



VOLTAGE REGULATOR BOARD

]l

DO 0 Dt
MiliE A
S0 =
S 0 R

ASSEMBLY

REF.
NO.

C1.14
C2,7
C3
C4.12
Ccs.8
Ceé
Ccn
c13

CR3 thru 11
CR12
CR13
CR14
F1,2,3
IC1
Q2
Q3

R1
R2,3
R4

AR5

R6

R7
R8,16

R10
R1t
R12
R13
R14
R15.27
R17
R18
R20,22,29
R21
R24

R25,31
R26

R28
TE1
CR15
K1

R19

G5

PART
NO.

332-1954
355-0042
355-0043
355-0047
355-0044
355-0046
355-0056
355-0048
356-0039

357-0014
359-0036
359-0025
359-0026
321-0204
367-0005
362-0017
361-0004
350-0355
350-0351
350-1075
353-0040

353-0039

350-0398
350-0447

351-0885
352-0151

351-0909
350-0411
350-0443
350-0435
351-0293

303-0210

351-0520
351-0522

351-0523

350-1011
303-0211

350-0568
332-1252
358-0015
321-0163
307-1063
350-1014

350-1007

QTy.
USED

-h ed ok N A «d AI R

b ah A ek wh ok —h ) b b b D

- N

-h d wh () b oh oA

PART
DESCRIPTION

Printed Circuit Board
Capacitor - 47 Mid., 250 Volt
Capacitor - .22 Mfd, 250 Volt
Capacitor - .47 Mtd, 400 Voit
Capacitor - .47 Mtd, 250 Volt
Capacitor - 1 Mtd, 100 Volt
Capacitor - .33 Mfd, 250 Volt
Capacitor - .1 Mfd, 400 Vot
Capacitor - Electrolytic,
100 Mid, 10 Volt
Rectifier - Silicon
Diode, Zener - 5.6 Voit
Diode, Zener - 20 Volt
Diode, Zener - 18 Volt
Fuse - 1.4 Amp
integrated Circuit
Transistor - Silicon (NPN)
Transistor - Unijunction
Resistor - 1/2 Watt, 47-Ohm
Resistor - 1/2 Watt, 33-Ohm
Resistor- 2Watt, 4,700,000-Ohm
Resistor, Fixed - 10 Watt,
270-Ohm
Resistor, Fixed - 15 Watt,
$,000-Ohm
Resistor - 1/2 Watt, 3,000-Ohm
Resistor - 1/2 Watt,
330,000-Ohm
Resistor - 1/2 Watt,
-51,000-Ohm
Resistor, Fixed - 5 Watt,
15,000-Ohm
Resistor ~ 1/2 Watt, 80,900-Ohm
Resistor - 1/2 Watt, 10,000-Ohm"
Resistor- 1/2 Watt, 220,000-Ohm
Resistor- 1/2Watt, 100,000-Ohm
Resistor - Metal Film -
1/4 Watt, 11,000-Ohm
Potentiometer - 1/2 Watt,
§,000-Ohm

Resistor - 1/4 Watt, 28,000-Ohm
Resistor, Metal Film -

1/4 Watt, 5,110,000-Ohm
Resistor, Meta! Film -

1/4 Watt, 8,870,000-Ohm
Resistor - 2 Watt, 10,000-Ohm
Potentiometer - 1/2 Watt,

100,000-Ohm
Resistor - 1/2 watt
Terminal Biock
Diode, Zener - 24 Voit
Clip - Fuse
Relay - Magnetic Reed
Resistor - 2 Watt, 13,000-Ohm
Resistor - 2 Watt, 6,800-Ohm



